

REPORT OF PERFORMANCE

TIC 1421-13

OBJECT	4-core power cable
TYPE	0,6/1,0 kV, 4x16 mm ² Cu/PVC/PVC/SWA/PVC
MANUFACTURER	Fast Cables Ltd., Lahore, Pakistan
CLIENT	Fast Cables Ltd., Lahore, Pakistan
REFERENCE	1304-22A-GPO-0010
TESTED BY	KEMA HIGH-VOLTAGE LABORATORY, Arnhem, The Netherlands
DATES OF TESTS	14 to 24 May 2013
TEST PROGRAMME	Conductor resistance, insulation resistance and voltage test on complete cable in accordance with BS 6346 (1997), including amendments 1 and 2.
SUMMARY AND CONCLUSION	The object passed the tests.

This Report of Performance applies only to the object tested. The responsibility for conformity of any object having the same designations with that tested rests with the Manufacturer.

This report consists of 11 pages in total.

© Copyright: Only integral reproduction of this report is permitted without written permission from KEMA. Electronic copies in e.g. PDF-format or scanned version of this report may be available and have the status "for information only".
The sealed and bound version of the report is the only valid version.

KEMA Nederland B.V.

A handwritten signature in blue ink, appearing to read "S.A.M. Verhoeven", written over the printed name and title.

S.A.M. Verhoeven
Director Testing, Inspections &
Certification The Netherlands

Arnhem, 25 June 2013